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On the Rolling Fatigue Characteristics
of Case Hardened Alloy Steels with
and without Lead Addition. ‘
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Table 1. Indentification and chemical composition of specimens.
Test Nug}ber Steel C Si | Mo | P S Ni | cr ‘ Mo | cu | pp Melting| Charge
group specimen type i : \‘ practice| weight
a CA-1 SCM22 0°19 0°23 | 0°78 | 0*014; 0°022 1°04 | 0°26 *
A A-2 (SCM22F)} 0°19 | 0°23 | 0°78 | 0°014| 0°022 1°04 | 0°26 024 H.F. 500 kg
B-1 SCM22 0°19 | 0°35 | 0°78 | 0*017] 0°CCY 1°07 { 0*15 : i Basic
B B-2 (SCM22F)| 0°20 | 0°26 | 0*76 | 0*012] 0°CC%| 0°C8 | 102 | 0*16; 0°17] C*16 . 8~13t
B-3 | SCr22 | 0220722071 | 0017 0°CC9 1°02 : furn
| B-4 |[(SCr2zF) | 0°21 | 0°28 | 0°72 | 0°010|.0°011] 0*08 | 1*02 0°15) 0°2C :
I
i C-1 SCM22 0°19].0°33 | 0°78 | 0°011| 0*028| 0*012 1°08 | 0°28| 0*19| —
e C-2 (SCM22F)} 0°19 { 0°33 | 0°78 | 0*011| 0*02& 0*012) 1*08 | 0°28| 0*19] 0*03 H.F.* 150k
C-3 SCM22 | 0°19(0°33 | 0°78 | 0°011 O'OZSYO'OIZ 1°08 [ 0°28} 0°19] O*11 T g,
- C—4 (SCMZ2F)| 0°19 | 0°33 | 0°78 | 0*011] 0*0Z&| 0°01Z| 1°C8 | 0°28| 0°1%| 023
( | Number . Size and
3§§t of %teil Vgrreligoﬁt Forragtlirég Heat treatment d%aii shape of
g p specimen yp g P specimen
A-1 [ SCM22 ' ‘o 930°C Carburizing—0. Q. - —~Oe }Needle roller
A A-2 |(SCM22F)| 210ke 20| 5180° temper OremmifTTis ¢ 30)
"‘B-1 SCM22 ‘ ° . .
) B-2 (SCM22F)| 360~ QSOOC Car’burlzmgaA. C>C (6 hr) ] . Disk
B Bos SCrooF 400 kg 20~31 830°C (15")—0.Q.—>150°C PO~12 e ¢ s
B-4 (SCr22F) temper—or subzero treate§
Sobo (gg%gm _ 930°C Carburzing—A. C. Disk
C C_.3 SCM22 20kg ~2 830°C (15")—150°C marquench | 0°6~0°"8 |+ (60§ X5)
C-q . (’SCMZQF\ +upsetting] —150°C temper
/7

* High frequency furnace.

**  Subzero treated at —70°C 1 hr
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Fig. 2. Rolling fatigue of specimen mace of H. F-, Basic arc melted
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Table 2. Cleanliness rating of B & C group steels (area %).

Specimen | i
\\\\\\\‘\\\;\\\\\\i B-1 B-10* B-2 B-20* C-1 C-2 C-3 C-4
Classification 1 ,
d Acoxso0 I 008 008 | 0°08 004 " 012 0-08 0+06 0°04
d Beox 00 X 0*01 0-03 1 0°02 0°0t 0°02 0-01 003 0-03
d Coeoxa00 { 0°03 0°04 1 0°03 007 | 0°13 013 014 020
60 x 400 | 012 0°15 1 0°13 0°12 0°27 0+22 0°23 0°27

* Sub zero treated (—70°C, 1hr).
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~On the Spring Type Multi-Creep

Rupture Testing Machme
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